
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
II 
" Ii 

!I 
II 
ii 
,; 

ii 
" !i 
" Ii 
:i 

d 
:1 
!l 
d 
ii 
!I 
!! 
ii 
il 
u 
Ii 
:1 
ii 
i} 
I! 
ii 
'! 

d· 
!f 
!i 
Ii 
H 
ii 
!' 

b'. 
!'!! 
"' Ht 
SJ 

[ 
~ ..... ..... 
! 
a-
~ 

T 
I 

~ 
r'. 
i::; 

~ 

R=· 
r 
;-a ,..., 
t-1 ...., 
0 

* 
~j. 

E 
~ 
r-.•. ,... -0 
~ a 

; 

WJ 
i 

~ 
r.~, 

';;; 
"'· 
'-! 
',.-., 

:--:.. 
'-i4 

-· 
~ 

·~ 

0 
~ 

··:· 
·~· 

- ; 
, ... ";''l I 
·.._,·: I _ • ...:i:... •. 
. .....,, 

l 
I 

7·~ .... , I 
I 

~ '-'' 

~ C· 
.::;. 

1 
('~ i 
~~, 

! ''-'' _.--.., 
'..J I 

I 
I 

;j;I 

~ :~ 
.~. ,..._., 

! 
'~' 

I 
I 

;~}1 I 
.~. l ·~· I 

' 
~ I 
:;,_,1 -i Q 0 "" I 

:3 I 
d. 

i;;.. I n 

"' 1:_J, I :--: 
I t:1 -~' I g I 

.s I ·:U 1~)1 o; 

·~· .::. 1 
i 

.... ';"1 ! ........ 

g -j 
l 
I 
\ 
I 

·~;· I 

·~~ 
I 

-I 
I ........... I 

·~· i 
i ·-''-"rl ! 

Ci -j 
,-::;_i 

- .. 1 i 
.. --=-, .J 
·~· 

.~, 

-...1 
(~1 -) 
.;._,. 

!JJ 
•:..........= 

~: 

_ ...... ,"" 
''-;' 

,.---. 
·~· 

L-' 
=:; ...... .J 

./ 
,/ 

.~ 
.l 
/ 

... 
i 

.'
// 

/ 

I i',i. 
I "J'" 
i J 

/ I ! 

i t ~ 
/ // /i 
I .. , I 

~-t:+ 
I ~ · ;1"-· 

I I : I 
l i :/ 

//' l 
l \ l 
I .i ~ 

r-Y-* • ) f 

/ I ! 

i 
i 

~-i·.: I 

.) . 

.··r·. 

... ~., 
'·: .. .l' 

I.. 

)~:: / ·. 
I .. 

y 
i 

GJ 
I 
i 

dJ 
I 
i 
I 

dJ 
i 

i 

b 
! 

! 
i 

r:b 

GJ 
I 

l 
i 

WJ 
I 
I 

w 
I 

j 
,.J... 

7_··.J 
·-J 
:-:;, 
,-:;. 

J~ 
'----; 

:~ 
"- .... 
~i 
~ 



./--~: .. · .,,,.-. . 

l r 

..L 
; 

I 
,_ ~ 

I 
I 
I 
~ 
I 
I 
I 
I 

~ 

I 
I 
I 

I 

! 
I' 

I 
I 

t·. 
¥-::·· 
·~ 

t 
I 
l 

. i 
: i 
•j 

i 

·~· 

l' 
{ 

/ 
.1' i 

t· 
.L 
~. 

J_ 
i' 
l' l. 
l. 

l 
f 
l 
l 

! 

J 
i 
.I 

l 
J_ 

f 

< 

f 

I 1 

1 

I 
f 
i 
! 

I • I 

l 

: J 
·1 

T 
'( 

i 
·! 

:j 

i 
l 
·; 
·1 
i 

.: 

' ,j ,, 
:v: ...,,.. ..... , .. 

.-:· .. 

' i 

/ 

,. 
; . 

. I. ,,..,... 
{"·.· 

/ 

·' 

,.... -t-2 ··-"fA 
·~ ·~'i 

1:;.1 -::::,1 
l 
' 

:* . i 
I 
i 
; 

:i 
:( 
:1' 
~ ·1··. 
;: 
I 

" l 
! 
' l 

J._ 
/r.·-

,· 
/ ,' 

/ 

+i 

i 
i :p 

' 
:.;.J 

i 
I 

J_ r 
t 
l 

i 
I 
l 
I 

t!J 

;· 

' 

~ 

L;-i 

, . ..... 

,,_. 
...... 
·-..;t:' 
~ 

·~· 
.• -P-. 
~· 

i 
i 

.1 
l 

•i 
i 

~ 

g .. 
. oi ..... 
-~ 

);( 
f? 
21 

:1 
't 

!; 

i' 

! 
=1 

i! 



CETP _OPERATION COST &.. I.!f.S EGONOMISATIOH-

Forwo_r_ct_ 

The CETP operation cost can be broadly devided into Four main 
catagories: (1) Power , (2) Chemicals , (3) Man power and (4) 
Others including routine maintenance cost. Although the last one 
is quite unpredictable and cannot be optimised, the other three 
categories can be regulated and optimised to work out the most 
economical option .for the operation of the CETP. An attempt based 
on theoretical and plant scale observations has been made to 
optimise the cost. Findings and ob..servations are presented below: 

The process of cost optimisation is very complex and is often 
subjective with regards to variable situations like cost of 
electricity, chemical cost impact including handling charges and 
resultant after effects like sludge dewatering & disposal costs 
and possibilities of extra utilisation of facilities etc. 

Two modes ·of operations are available. To choose the cheapest 
method> various factors are t~ be considered. The-options are the 
following: 

(a) Using the biological treatment as the principal ruode of 
treatment and reducing the pollutional loa~ by biological means 
alone even by increasing the no. of blowers in operation ( 
thereby increasing the electricity cost) to reduce the chemical 
consumption and costs associated with chemical treatment. 

(b) Using chemical systems more to reduce load on biological 
systems, taking chemical cost and related expenses. 

The option No.l indicates more dependency on biological 
treatment. Even though biological treatment systems are 
considered to be least expensive mode of treatment, cost of 
electricity in Tamil Nadu is observed to be very l1igh. However, 
the operation mode is having advantages viz, better control of 
treatment, less sludge generation etc. 

/2/ 

21 



: 2: 

The option No.2 also bears advantages as well as disadvantages. 
While it can produce effluent with better clarity, it requires 
careful control, generate more sludge and dependency on 
chemicals and its associated problems such as Chemical storage 
handling of toxic and hazardous materials etc., will be more 

Hence, an operational method can be selected only on careful 
consideration of various factors having impacts on total cost of 
treatment. Depending on laboratory studies and plant operational 
experience, the following figures have been arrived at as 
possible cost of operation on various operational modes. 
Calculations related to the estimation of costs is being given in 
Annexure-1 

.Lal. E..Q~ 3,000 M3/day 

Item Exp·enses (Rs) 
Option 1 Option 2 

Power Cost 18,050.00 16,840.00 

Chemical Cost 11,040.00 12,690.00 

Labour Cost 1,100.00 1,100.00 

Sludge treatment cost: 3,280.00 3,675.00 

Maintenance cost 3,000.00 3,000.00 

Total 36,480.00 37,305.00 

economical to utilize 
possible to degrade 

CETP reaches 3,000 

Thus 1~ could be seen that, it is more 
biological treatment system as.much as 
organic materials, when the flow into the 
M3/day. 

/3/ 

22 



: 3: 

{hl Bu:_ 2~00 M3 /d B.Y 

Item Expenses (Rs) per day 
Option-1 Option-2 

Power Cost 17,783.00 14,102.00 

Chemical Cost 7,825.00 10 7 575 .00 

Labour Cost 1,,.100. 00 1,100.00 

Sludge Treatment Cost: 2,625.00 3,080.00 

Maintenance Cost 3,000.00 3,000.00 

Total 32,333.00 31,857.00 

--------------------------------------------------------------~------------------------------------------------------------------

Thus it ·could be seen that, when the flow is at the rate of 2,500 
M3/day to CETP, it is better to utilize chemical treatment system 
more rather than utilizing biological treatment system to its 
maximum level. 

Item Expenses (Rs) 
Option -1 Option-2 

Power Cost 16,395.00 12,471.00 

Chemical Cost 3,266.00 8,270.00 

Labour Cost 1,100.00 1,100.00 

Sludge Treatment Cost: 924.00 2,310.00 

Maintenance Cost 3,000.00 3,000.00 

Total 24,685.00 27,151.0C1 

-----------------------~-------·-------------------------------------------------------------------------------------------

/Ill 

23 



l 
' ; 

\ ...... . 
• •• •• • • 

: 4: 

Thus it could be seen that it is better to utilize 
treatment system as much as possible to reduce the 
load when the flow to the CETP is 2,000 M3/day. 

.biological 
pollutional 



Calculations Related to Assessment of Operation cost in 
CETP,Pallavaram. 

Getting the maximum benefit from biological treatment units: 
The maximum B.O.D reduction that can normally be achieved from 
the biological treatment system of CETP, Pallavaram is 2160 Kg 
BOD/day ( Assuming an MLSS concentration at 4500 mg/l with MLVSS 
content 65-70% and assuming maximum F/M ratio to be 0.1). 

(1) For 3000 M3/day 

For 3000 M3/day, To operate the biological treatment system 
fully, we have to operate 4 Blowers. Hence 4 blowers will be in 
operation for 24 Hr~. Raw Effluent pumps will be in operation for 
10 Hrs (assuming a pumping rate of 5 M3/min). Ejector Aerators 
will be in operation for 24 Hrs. Return Sludge pumps will be in 
operation for 24 Hrs. Primary sludge pumps will be in operation 
for 12 Hours ( assuming withdrawal rate of 480 M3/d). Secondary 
Sludge Pumps will be in operation for 24 Hrs. Treated effluent 
pump also will be operated 24 Hrs. Belt press Filter will be 
operated for 12 Hours ( assming total sludge vol - to be 4800 
Kg/d dry solids). Clarifiers, Clariflocculators, Thic~ener, 
Detritor,Fine screen (if automatisation is not done), etc will be 
in operation for 24 Hrs. Agitators & Chemical dosing pumps :in 
Chemical house will be in operation for 24 Hours( if chemical 

·dosages requirement increases, 2 Nos each of dosing pumps may be 
required) and yard lighting will be in operation for 11 Hours. 

Total cost for the above operations shall be as follows: 

Blowers : 4 x 50 HP = 200 HP/Hr = 4800 HP/day = 3580.8 KW 
Ej.Aerators:4 x 25 HP·= um HP/Hr=2400 HP/day - 1709.4 KW -
RE Pump 1 x 30 HP =' 30 HP/ffr - 300 HP/day - 223.8 KW - -

RS Pump 1 x 15 HP = 15 HP/Hr - 360 HP/day - 268.6 KW - -

Tr.Pump 1 x 12.5 HP = 12.5 HP/Hr=300 HP/day - 223.8 KW -

Others Total 910 HP/day = 678.9 KW. 

Total power requirement = 6685 KW/day 
Total power cost@ Rs.2.7/KW = Rs.18,050/day. 

As st~ted earlier, the maxi~um B.O.D removal 
treatment units will be 2160 Kg B.O.D per day. 
and effluent volume of 3000 MJ/day 7 the maximum 
for B.O.D concentration of influent to Aeration 
mg/l only. 

11 

fr.om biological 
This means, for 
admissible value 
Tanks will be 720 

/2/ 



: 2: 

Taking the normal influent cone. of B.O.D for effluent received 
into CETP, Pallavaram as 2000 mg/l, it is very clear that 64% of 
the total B.O.D load ( for a volume of 3000 M3/d). should be 
removed by other means before the same can be admitted into the 
Aeration Tanks. From laboratory experiments, it has been observed 
that in order to achieve this efficiency, the optimum dosages of 
chemicals may be as follows: Alum 450 mg/l, Lime 550 mg/l and 
APE 2 mg/l. ( The resuts of all lab/plant scale experiments with 
chemicals is being compiled and prepared seperately). 

Hence, the chemical cost/day shall be as follows: 

Alum 450 ppm = 1,350 Kg/d = Rs.3,780.00 
Lime 550 ppm = 1,650 Kg/d = Rs.2,970.00 
APE 2 ppm - 6 Kg/d :: Rs.1,920.00 -

HnS04: 20 ppm = 60 Kg/d :: Rs.1,110.00 
DAP* . 40 ppm - 120 Kg/d :: Rs.1,260.00 . -

--------------

Total Chemical cost Rs. 11,040 .00 
* 
Assuming balance Nutrients shall be available from sewage streams 
proposed to be mixed with Tannery effluent. 

DU. Labour 

To run th~ CETP efficiently, the following staff are required: 
Mariag·er, Chemist, Instrumentation Engineer, Head· Operator, Plan-t 
Operators (4 Nos), Belt press filter operat6r, 2 Technicians, 4 
Casual Labours. 

The total cost of salary may come around Rs. 1,100 per day. 

To operate the belt press filter, Cationic polyelectrolyte is to 
be dosed into the thickened sludge. The optimum dosage required 
to increase DSC from 3% to 5% as observed from lab studies is 5% 
of DSC. Sludge volume expect6d from the CETP is as follows: 

Contribution from Suspended Solids present in effluent: 500 ppm x 
3000 M3 :: 1.5 Tonnes/day. 
Contribution from chemicals added for treatment 1.85 
Tonnes/day. 

/3/ 

12 



: 3: 

Wasted Sludge from Biological treatment : 1.35 Tonnes/day. 

Hence, Total Sludge qty (as Dry solids) : 4.7 Tonnes/day 

To dewater this much sludge in the Belt press Filter, a PE dosage 
of 9.4 Kg/d is required. The total cost of PE then comes around 
Rs.3,290 per day . 

.tdl Maintenance CQs.t. 

This cost factor is often difficult to calculate as the quantum 
of works required is q~ite unpredictable. Other expenditures like 
Diesel requirements for D.G. operation etc also comes under this 
categori. Generally the maintenance cost comes into two sections 

(1) Routine· maintenance charges including preventive 
maintenance like Oiling, Greasing, Painting etc. and (2) Repair 

. arid replacement charges which includes spares, labolir and 
~uichase of consumable. It is very clear that no definite amount 
can be earmarked for this purpose. 

On an average, around Rs.3,000 can be earmarked as maintenace 
charges. .. 

(2) For 2500 M3/day 

Lal Power~ 

For 2,500 M3/day of effluent volume also power cost will not 
change significantly except that working times of Raw effluent 
pump and Eq.effluent transfer pump shall come down by 1.8 and 5 
Hrs respectively. The total power cost. in this case will be 
Rs. 17,783.00 

f_b__}_ Chemical C...P~ 

As the B.O.D load to be removed prior to biological treatment is 
less in this case, an effluent of B.O.D upto 864 mg/l can be fed 
into Aeration Tanks, whidh mea~s around 57% of BOD load should be 
remo~ed in chemical treatment. A chemical dosage of 350 mg/1 of 
Alum and 400 mg/1 Lime with 2 ppm of APE is found to be optimum 
for producing this result. 

13 



/4/ 
: 4: 

Then the daily chemical cost will be as follows: 

Alum 350 ppm - 875 Kg/day - Rs. 2,450.00/d - -
Lime 400 ppm - 1000 Kg/d - Rs. 1,800.00/d - -

APE 2 ppm - 5 Kg/day - Rs. 1,600.00/d - -
MnS04: 20 ppm - 50 Kg/day - Rs. 925.00/d - -
OAP 40 ppm = 100 Kg/day - Rs.·· 1,050.00/d -

Thus the total chemical cost will be : Rs. 7,825.00/day. 

There won't be any change in labour cost in this case from the 
previous case, h~nce labour cost will be Rs.1,100. per day. 

D1l Sludge_ Treatment 

The quantity of sludge generated in this case will be as follows:···· 

Contribution from SS in raw effluent = 1.25 Tonne. 
Contribution from Treatment chemicals= 1.35 Tonnes 
~ontribution fr~m wasted biological sludge= 1.15 Tonnes 

Total quantity of sludge generated : 3.75 Tonnes/day. (dry wt) 
< 

For dewatering this much sludge, CPK consumption/day shall be 7.5 
Kg/day. Hence the CPE cost/day shall be Rs. 2625.00 per day. 

Like labour costs, maintenance charges also will not change in 
this· case. Hence the arbitrary figure of Rs.3,000 per day has 
been considered as the likely.expenditure. 

/5/ 

14 



-~=------

: 5: 

(3) For 2000 M3/day 

DU. Power cost 

As the biological treatment system is to be used as much as 
possible, power cost in this case also will not change 
much except that the No.of blowers in operation could be reduced 
to 3 some times and pumping times will be reduced. The Total 
cost of power day will be Rs. 16,395.00 

f.h.l Chemical kQ.S.t.. 

In this case a total B.O.D load of 1840 Kg B.O.D per day is to be 
removed from raw effluent by chemical treatment prior to 
admitting the same to Aeration Tanks, which means a removal 
efficiency of 46% -is sufficient to achieve the results.( The 
permissible B.O.D load to Aeration Tanks will be 1,080 mg/l. in 
this case ).- A chemical dosage of 200 mg/l Alum, 300 mg/l lime 
and 1 mg/l of APE is found to be optimum for this result. 

The total chemical cost will be as follows: 

Alum 200 ppm = 400 Kg - Rs. 1,120.00 -
Lime 300 ppm - 600 Kg = Rs. 1,080.00 -
APE 1 ppm - .2 Kg = Rs. 640.00 -

MnS04: --- * ' 

DAP 20 ppm - 40 Kg = Rs. 420 .-00 -

* MnS04 is not required, as due to the higher detention time in 
Equalisation Tanks, the sulphide will get oxidised without any 
catalyst. 

Then the total chemical cost will be: Rs.3,260/day. 

Labour cost will remain as Rs.l,100 per day in this case also. 

The sludge generation will be as follows: 

Contribution from SS in raw-effluent 
Contribution from chemicals added 
Contribution from wasted bio sludge 

15 

1000 Kg 
720 Kg 
920 Kg 

/6/ 



: 6: 

Total sludge quantity thus comes to 2.64 Tonnes and the CPE 
requirement per day is Rs. 924.00 per day. 

In this case, more pollutional load is proposed to be removed by 
chemical methods so that load on biological system will get 
reduced, which in turn may result some savings in power. 

For 3000 M3/day 

The maximum B.O.D removal efficiency in chemical treatment has 
been noted as 68-70%. Even assuming this maximu~ removal,the 
B.O.D load to Aeration Tanks will be 1800 Kg/day. This means, 
for getting this much reduction, 83% of optimum efficiency in 
Aeration. system is required. For 3,000 H3/day of effluent flow, 
3-4 Blowers will be in operation. Other working times of 
machinery- wiLl be the same as in Case-i, "Section ( 1). Hence the 
total power cost will be: 

Blowers: 3.5 x 50 HP - 175 HP/Hr - 4200 HP/d - -
Ej.Aerators:4 x 25 HP= 100 HP/Hr = 2400 HP/d 
RE pump: 1 x 30 HP - 30 HP/Hr - 300 HP/d - -
Tr.Pump: 1 x 12.5 HP = 12.5 HJ;/Hr= 300 HP/d 
RS.Pump: 1 x 15 
Others . Total . 

. ..._ 

flU Chemicals 

HP - 15 HP/Hr = 360 HP/d -

910 HP/day - 768.9 KW. -

Total Power requirement 
Total power cost Rs 

- 3133.2 KW. -

=·1709.4 KW. 
- 223.8 KW. -
- 223.8 KW. -
= 268.6 KW. 

6237.4 KW/day 
16,840/day . 

To achieve the maximum reductton in B.O.D in chemical treatment, 